S
SRTC T
U"l’. A |II|:‘:'
Thes State Fisdko_monitoning_center Testing Contar
EREEBENFOHENPC Certificate Number: 5055.02

TEST REPORT FOR WLAN TESTING

Report No.: SRTC2020-9004(F)-20062303(F)

Product Name: WCDMA/LTE Multi-mode Digital Mobile Phone
Product Model: ZTE 8010

Applicant: ZTE CORPORATION

Manufacturer: ZTE CORPORATION

Specification: FCC Part 15 Subpart C (2019)

FCC ID: SRQ-ZTE8010

The State Radio_monitoring_center Testing Center (SRTC)
15th Building, No0.30 Shixing Street, Shijingshan District,
Beijing, P.R.China
Tel: 86-10-57996183 Fax: 86-10-57996388



=
SI E IC No.: SRTC2020-9004(F)-20062303(F)

e FCC ID: SRQ-ZTE8010
CONTENTS
1. GENERAL INFORMATION .. .ottt ettt ettt sttt sttt e e s ettt e s e s b ae e s saba e e s st b esssabbeeesssbbeessabbaeesasbaesssabenesssareesens 2
1.1 NOTES OF THE TEST REPORT .oiiiiiiiiitttttteeetiiiitteeteestessiaissssesssssiaisssssssessssaisstssssssssamssssssssssssmmiasssssessesssmsisssseessssinsssssses 2
1.2 INFORMATION ABOUT THE TESTING LABORATORY ....ccuvviieiiterieiiteeeeietiessesesaesesessesessssessssssesssssssssssssessssssssssssssnsssssssenes 2
T3 APPLICANT S DETAILS ..iiiiittttttieeiiiiittteetee et essiisbbstessssasistbasssesssasasbbssasseessabbsaesssesssaasbe b beseseesaasbbbaessesssabbbbeseseesssssasbanes 2
1.4 MANUFACTURER'S DETAILS t1tttiieiiiiitttietteeiiiiittesstessessiisssssessssssissssssssssesssassssssssssssssssssssssesssssisssssssssssssssssesssesssnsssssssses 2
d. D TEST ENVIRONMENT oiiiiiiittttiti et i ettt et e et e e ettt b et e e e e s e siab e e e e e essessas bbb b eeeeeesaa bbb aeeeeeessas b bbb e eese e s e sb b b aesseessasabbbebaeeessessabbanes 3
2 DESCRIPTION OF THE DEVICE UNDER TEST ....ciictiii ittt ettt ettt tee e saae e sbae s s sntae s s sranasssnsrees 4
2. 1FINAL EQUIPMENT BUILD STATUS ....ciiiitttiiii i i ettt e et e e sttt e e e s st eb bbbt e e s e et s e bbb b et e e e e s s asbabbeesasssasbb bbb bbeeesssssabbbaseesesssasees 4
2.2 DESCRIPTION OF TEST IMODES ...iiiiiiiiitiiiie ettt ettt e sttt e st e bttt e e e s e e s e s bbb et e e e e e s s bbb b e s e e e s sesasbbbbeaeeessabbbbaeesesssasses 5
2.2.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL ..ciioittiiiieei ittt sitbt e e s s e sibbaee s e e s s e savbareeeeesssanes 5
2.3 DUTY CYCLE OF TEST SIGNAL..uttiiiiiiiitttiiieetieiittiettettsessseitttessesssassbaterassaessasisbratteessssstbbatttassssssassbbtessesssasbrbesesesssssins 6
2.4 EUT OPERATING CONDITIONS ...eeeiitttieeiteeeeiteeesitttesessssesssessessaassesssassssssssssesssassssssssssssssssesssssssesssssssssssssessssssesssssesees 7
2.5 SUPPORT EQUIPMENT .....cittte e ittt e itteeesetteeeesestesssestesessabesesateseassaseeessaseessaaseeseaasaesessssbesesassesseansessessesesasseeseesaseesesasens 7
3 REFERENCE SPECIFICATION ... .ottt ettt sttt e s et e e s sttt e e s s shb e e e s abba e e s ebaas e s sbbaeesesabbesesabesessabaesssnbassssabeneas 8
4 KEY TO NOTES AND RESULT CODES ..o o oteie ettt sttt ettt ettt e ettt et satae e s st e e s st ae s s sbeae e s sbbeessaseeeesrees 8
D RESULT SUMMARY ettt ettt ettt e s ettt e ettt e s sttt e e s et ettt s e saeaeesbeees sttt s e sabeseeessabeeesasbesesasbeesesabeaessstbesssaseaeesarens 9
ORI =S T IR =1 1 R 10
(ST N o =7 N NV = = W @ 101 =T U 1 O TOTTSTUTRR 10
5.2 OB BANDWIDTH ... .utttiiiii ittt e et ettt e e e s e et bt e e s e et saab b et b ebeseesessbb b baasasssaab b beesseesesssabbbebeeesessabbbabssesessssasbbbbeessessaane 11
6.3 TRANSMITTER POWER SPECTRAL DENSITY ...iiittiiiiii ittt ettt e e s s e st bttt s e e s s e saba b aae s e e s s s sabbbateesesssbbbaesanesessanes 12
6.4 CONDUCTED OUT OF BAND EMISSION MEASUREMENT ... .utttiiieiiiiittitiieeesieissseteessssssssssssesssssisssssssssesssssssseessssisnns 13
6.5 BAND-EDGE MEASUREMENT ..uuttttiiiiiiittttettessiaisssssattsessssissssssssssessssssssssssessimissssesssssissssssssessesssomssessesssmsssesesessinnins 14
6.6 SPURIOUS RADIATED EMISSIONS .....uoiiictiiieiteie e ittt e eeettee e s ette e e s ette e e s eatee e s sbbsaeesasbesessabeeesssbeeesasbeseesssbeeessbeeesanreesesarees 15
6.7 AC POWER LINE CONDUCTED EMISSION ......uvtiiiitiie it e ettt e e e ettt e e etae e s sbeeesabae s e sbaeessebaeessbeesssseeesssbenseesaseesesanens 20
7 MEASUREMENT UNCERTAINTIES ...ttt ettt ettt ettt e e sttt s e s et e e e e sttt e e saat e e e s sabeseessbaeessabeneesarees 22
8 TEST EQUIPMENTS ...ttt sttt ettt b e et e st e s b e e be e saestee s be e beeabe e beeabeeabeebe e beesbeenbestbesbesaeesbeeabeennas 23
APPENDIX A — TEST DATA OF CONDUCTED EMISSION......ooiiitiiiieiii ettt ette sttt tn e s sveeessrrenesns 24
APPENDIX B — TEST DATA OF RADIATED EMISSION ...ttt ettt e erae e s erve e 43
The State Radio_monitoring_center Testing Center (SRTC) Page number: 1 of 79

Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



SRTC

EF FoR R R R

No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC). The test results relate only to individual items of the samples which have been tested.
The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, N0.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: | P.R.China

Contacted person: Liu Jia

Tel:

+86 10 57996183

Fax:

+86 10 57996388

Email:

liujiaf@srtc.org.cn

1.3 Applicant’s details

Company:. ZTE CORPORATION

; Electronic Testing Building, No. 43 Shahe Road, Xili street,
Address: o

Nanshan District

City: Shenzhen
Country or Region: Guangdong, China
Contacted person: Ren Shijia
Tel: 13709193069
Fax:
Email: ren.shijla@zte.com.cn

1.4 Manufacturer’s details

Company: ZTE CORPORATION

) Electronic Testing Building, No. 43 Shahe Road, Xili street,
Address: o

Nanshan District

City: Shenzhen
Country or Region: Guangdong, China
Contacted person: Ren Shijia
Tel: 13709193069
Fax:
Email: ren.shijia@zte.com.cn
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1.5 Test Environment

Date of Receipt of test sample at SRTC: 2020-06-23

Testing Start Date: 2020-06-23

Testing End Date: 2020-07-03
Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 30
Maximum Extreme 55
Minimum Extreme -10
Normal Supply Voltage (V d.c.): 3.85

The State Radio_monitoring_center Testing Center (SRTC) Page number: 3 of 72

Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



SRTC

EF FoR R R R

No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Band

2.412GHz~2.462GHz

Number of Channel For 20MHz 11

Modulation Type DBPSK/DQPSK/CCK/BPSK/QPSK/16QAM/64QAM
Duplex Mode TDD

Channel Spacing 5MHz

802.11b:1Mbps-11Mbps

Data Rate 802.119:6Mbps-54Mbps
802.11n HT20:MCS0-MCS7

Power Supply Battery/Charger

Hardware Version z10A

Software Version TEL_MX_ZTE_8010V1.0

IMEI 867805050003148

Antenna type Refer to Note

Antenna connector

Refer to Note

Note: Antenna requirement (FCC part 15.203)

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the provisions of this section.

*The antenna(s) of the EUT are permanently attached.
*There are no provisions for connection to an external antenna.
Note: The antenna provide to the EUT, please refer to the following table:

Brand | Model | Antenna gain | Frequency range(GHz) | Antenna type | Connecter Type
NA | NA | -09dBi | 2412GHz-2.462GH | FXed Internal N/A
Antenna

Manufacturers ensure that their designs will not be modified by the user or third parties
arbitrary antenna parameters and performance. The EUT complies with the requirement of

§15.203.
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2.2 Description of Test Modes
11 channels are provided to this EUT:

CHANNEL FREQ. (MHz) CHANNEL FREQ. (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437

2.2.1 Test Mode Applicability and Tested Channel Detalil

EUT CONFIGURE APPLICABLE TO DESCRIPTION
MODE RE = 1G RE<1G PLC APCM -

: v v v v :

Where

RE = 1G: Radiated Emission above 1GHz
RE<1G: Radiated Emission below 1GHz

PLC: Power Line Conducted Emission

APCM: Antenna Port Conducted Measurement

Radiated Emission Test (Above 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE CHANNEL | TESTED CHANNEL | MODULATION TYPE | DATA RATE (Mbps)

l1to11 6 DBPSK/ BPSK 1,6,6.5,13.5

The State Radio_monitoring_center Testing Center (SRTC) Page number: 5 of 72
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Radiated Emission Test (Below 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE
CHANNEL TESTED CHANNEL | MODULATION TYPE | DATA RATE (Mbps)
lto1l1l 6 DBPSK/ BPSK 1,6,6.5,13.5

Power Line Conducted Emission Test:

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE
CHANNEL TESTED CHANNEL MODULATION TYPE DATA RATE (Mbps)
1to 11 6 DBPSK 1

Antenna Port Conducted Measurement:
This item includes all test value of each mode, but only includes spectrum plot of worst value

of each mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE CHANNEL | TESTED CHANNEL | MODULATION TYPE | DATA RATE (Mbps)

lto1ll 1,3,6,9,11 DBPSK/ BPSK 1,6,6.5,13.5
2.3 Duty Cycle of Test Signal
Modulation Type Data Rate Duty Cycle Correction factor
11b 1Mbps 99.6% 0.02dB
11g 6Mbps 97.1% 0.13dB
11n(HT20) 6.5Mbps 97.2% 0.12dB

Duty cycle of test signal is > 98 %, duty factor shall not be considered.
Correction factor = 10* log (1/duty cycle)

The State Radio_monitoring_center Testing Center (SRTC) Page number: 6 of 72
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2.4 EUT Operating conditions
The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

2.5 Support Equipment

The following sup

port equipment was used to exercise the DUT during testing:

Equipment Battery 1

Manufacturer SCUD (Fujian) Electronics Co., Ltd.
Model Number Li3949T44P8nh906450

Equipment Battery 2

Manufacturer Ningde Amperex Technology Ltd.
Model Number Li3949T44P8nh906450

Equipment Charger

Manufacturer JIANGSU CHENYANG ELECTRON CO LTD
Model Number | STC-A520A-Z

Equipment Headset 1

Manufacturer JUWEI ELECTRONICS CO.,LTD

Model Number

JWEP1036-Z01R

Equipment

Headset 2

Manufacturer

Shen zhen FDC Electronic Co.,Ltd

Model Number

DEM-66

The State Radio_monitoring_center Testing Center (SRTC)
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3 REFERENCE SPECIFICATION

Specification Version Title
FCC partl5 : .
Subpart C 2019 Intentional radiators

Standard of Procedures for Compliance Testing of

ANSI €63.10 2013 Unlicensed Wireless Devices

Guidance for compliance measurements on Digital

KDB 558074D01 | April 2, | transmission system, frequency hopping spread spectrum
VO5R02r02 2019 system, and hybrid system devices operating under section

15.247 of the FCC rules

4 KEY TO NOTES AND RESULT CODES

Code Meaning

PASS | Test result shows that the requirements of the relevant specification have been met.

FAIL Test result shows that the requirements of the relevant specification have not been
met.

N/T | Test case is not tested.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 8 of 72
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5 RESULT SUMMARY

No. Test case Reference Verdict
1 Transmitter Output Power 15.247(b)(3) Pass
2 6dB Bandwidth 15.247(a)(2) Pass
3 | Transmitter Power Spectral Density 15.247(e) ) Pass
4 Conducted Out of band emission 15.247(d) Pass
measurement
5 Band Edge 15.247(d) Pass
6 Spurious Radiated Emissions 15.205/15.209 Pass
7 | AC Power line Conducted Emission 15.207 Pass
8 Antenna requirement 15.203 Pass(refgrlt;) section
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen Mr. Li Bin ’_TD
—
% \? A,
Tested by: o Issued date:
Miss Jin Wanging ;
,%T 173 % 20200706
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6 TEST RESULT

6.1 Peak Power Output

6.1.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.2.2 Test limit

Part15.247 (b) (3)
The maximum permissible conducted output power is 1 Watt.

6.2.3 Test Procedure Used

ANSI| C63.10-2013 — Section 11.9.1.3
ANSI C63.10-2013 — Section 11.9.2.3.2
KDB 558074 D01 v05r02 — Section 8.3.1.3

6.2.4 Test Settings

Peak Power Measurement

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to
the DTS bandwidth and shall utilize a fast-responding diode detector.

Average Power Measurement

Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a broadband power meter with a pulse sensor. The
power meter implemented triggering and gating capabilities which were set up such that
power measurements were recorded only during the ON time of the transmitter. The trace
was averaged over 100 traces to obtain the final measured average power.

6.2.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Power Meter

6.2.6 Test result
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 72
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6.2 6dB Bandwidth

6.2.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.1.2 Test limit

Part15.247 (a) (2)
The minimum permissible 6dB bandwidth is 500 kHz

6.1.3 Test Procedure Used
ANSI| C63.10-2013 — Section 11.8.2 Option 2
KDB 558074 D01 vO5r02 — Section 8.2

6.1.4 Test Settings

1. The signal analyzers’ automatic bandwidth measurement capability of the spectrum
analyzer was used to perform the 6dB bandwidth measurement. The “X” dB bandwidth
parameter was set to X = 6. The bandwidth measurement was not influenced by any
intermediate power nulls in the fundamental emission.

2. RBW =100 kHz

3. VBW 2 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

6.1.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.1.6 Test result
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 11 of 72
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6.3 Transmitter Power Spectral Density

6.3.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.3.2 Test limit

Partl5.247 (e)
The maximum permissible power spectral density is 8.0dBm in any 3 kHz band.

6.3.3 Test Procedure Used
ANSI| C63.10-2013 — Section 11.10.2 Method PKPSD
KDB 558074 D01 v05r02 — Section 8.4

6.3.4 Test Settings

. Analyzer was set to the center frequency of the DTS channel under investigation
. Span = 1.5 times the DTS channel bandwidth

. RBW = 3 kHz

. VBW =10 kHz

. Detector = peak

. Sweep time = auto couple

. Trace mode = max hold

. Trace was allowed to stabilize

O~NO U WN P

6.3.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.3.7 Test result
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 12 of 72
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6.4 Conducted Out of band emission measurement

6.4.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.4.2 Test limit

Part 15.247(d): The limit for out-of-band spurious emissions at the band edge is 20dB below
the fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.4.3 Test Procedure Used

ANSI C63.10-2013 — Section 11.11.3

KDB 558074 D01 v05r02 — Section 8.5

6.4.4 Reference level measurement Settings

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.

b) Set the span to = 1.5 MHz

c) Set the RBW = 100 kHz.

d) Set the VBW = 300 kHz.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

I) Use the peak marker function to determine the maximum PSD level.

6.4.5 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW = 300 kHz.

d) Detector = peak.

e) Set span to encompass the spectrum to be examined

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum amplitude level.

6.4.6 Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.4.7 Test result

The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.
The test results are shown in Appendix A.
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6.5 Band-edge measurement

6.5.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.5.2 Test limit

Part 15.247(d): The limit for out-of-band spurious emissions at the band edge is 20dB below
the fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.5.3 Test Procedure Used

ANSI C63.10-2013 — Section 11.11.3

KDB 558074 D01 v05r02 — Section 8.7.2

6.5.4 Reference level measurement Settings

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.

b) Set the span to = 1.5 MHz

c) Set the RBW = 100 kHz.

d) Set the VBW = 300 kHz.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

I) Use the peak marker function to determine the maximum PSD level.

6.5.5 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW =100 kHz.

c) Set the VBW = 300 kHz.

d) Detector = peak.

e) Set span to encompass the spectrum to be examined

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

I) Use the peak marker function to determine the maximum amplitude level.

6.5.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.5.7 Test result

The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.
The test results are shown in Appendix A.
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6.6 Spurious Radiated Emissions

6.6.1 Ambient condition

Temperature Relative humidity Pressure

25°C 30% 101.5kPa

6.6.2 Test Description

All out of band radiated spurious emissions are measured with a spectrum analyzer
connected to a receive antenna while the EUT is operating at maximum power and at the
appropriate frequencies. Only the radiated emissions of the configuration that produced the
worst case emissions are reported in this section.

6.6.3 Test limit

Part15.205, 15.209, 15.247(d)

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the
Title 47 CFR must not exceed the limits shown in below Table per Section 15.209. The
spectrum shall be investigated from the lowest radio frequency signal generated in the
device

Field strength Measured Distance
Frequency [MHZz] [ LV/m ]g [meters]

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Radiated Limits
Part15.35(b):
There is also a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit
Used conversion factor: Limit (dBuV/m) = 20 log (Limit (uV/m)/1pV/m)

Frequency [MHZz] Detector Unit (dBuVv/m)
30~88 Quasi-peak 40.0
88~216 Quasi-peak 43.5
216~960 Quasi-peak 46.0
960~1000 Quasi-peak 54.0
1000~5th harmonic of the highest frequency Average 54.0
or 40GHz, whichever is lower Peak 74.0

Conversion Radiated limits
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6.6.4 Test Procedure Used
KDB 558074 D01 DTS Meas Guidance v05r02r02 — Section 12.2.7

For Radiated emission below 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. Both X and Y axes of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable
table was turned from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and recorded the
reading with Maximum Hold Mode.

NOTE:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer
complied the following setting:

Frequency RBW
9-150kHz 200-300Hz
0.15-30MHz 9-10kHz

For Radiated emission above 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5
meters (for above 1GHz) above the ground in chamber room for test. The table was rotated
360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical polarizations
of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was turned
from O degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and recorded the reading
with Maximum Hold Mode when the test frequency is below 1 GHz.

f. The test-receiver system was set to peak and average detector and recorded the reading
with Maximum Hold Mode when the test frequency is above 1 GHz. If the peak reading value
also meets average limit, measurement with the average detector is unnecessary.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 16 of 72
Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



SRTC

For the radiated emission test above 1GHz:
Place the measurement antenna away from each area of the EUT determined to be a source
of emissions at the specified measurement distance, while keeping the measurement
antenna aimed at the source of emissions at each frequency of significant emissions, with
polarization oriented for maximum response. The measurement antenna may have to be
higher or lower than the EUT, depending on the radiation pattern of the emission and staying
aimed at the emission source for receiving the maximum signal. The final measurement
antenna elevation shall be that which maximizes the emissions. The measurement antenna
elevation for maximum emissions shall be restricted to a range of heights of from 1 m to 4 m
above the ground or reference ground plane.

No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120
kHz for Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Average detection (AV) at frequency above 1GHz. If duty cycle of
test signal is < 98%, the duty factor need added to measured value.

4. All modes of operation were investigated and the worst-case emissions are reported.

6.6.5 Test Settings

Average Field Strength Measurements per Section 12.2.7 of KDB 558074 (Part 15.35)

Frequency Detector
<<1000MHz Quasi-peak
>1000MHz Peak and average

Peak Field Strength Measurements per Section 12.2.7of KDB 558074 (Part 15.35)
1. Analyzer center frequency was set to the frequency of the radiated spurious emission of

interest

2. RBW is set depending on measurement frequency, as specified in following table

Frequency RBW
9-150kHz 200-300Hz
0.15-30MHz 9-10kHz
30-1000MHz 100-120kHz
>1000MHz 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2020-9004(F)-20041302(F)

FCC ID: 2ADOBHLTE103E

6.6.6 Test Setup

For Radiated emission below 30MHz

EUT& 3m
Support Units |- -—
Turn Table
_ e
80cm
1

Ground Plane

Test Receiver

N

For Radiated emission 30MHz to 1GHz

Ant. Tower

EUT & . 3m

L\

Support Units

Turn Table

80cmT
e

Ground Plane

Test Receiver

i

1-4m
Variable
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For Radiated emission above 1GHz

Ant. Tower 14m
Variable
EUT& 3m
Support Units | -]
Turn Table Absorber
_ e
tsoen] T AMMATAAN
= !

Ground Plane

Test Receiver

\ I | —
o 00O
o] © 0 0 o=
6.6.7 Test result
The test results are shown in Appendix B.
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6.7 AC Power line Conducted Emission

6.7.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.7.2 Test limit

FCC Part15.207

Freq“e”‘(:m‘;fm'ss'on Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.
The measurement is made according to ANSI C63.10-2013

6.7.3 Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT
being connected to the power mains through a line impedance stabilization network (LISN).
Other support units were connected to the power mains through another LISN. The two
LISNs provide 50 ohm/ 50uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit -
20dB) were not recorded.

NOTE: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.
The EUT shall test under the power AC120V/60Hz.
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6.7.4 Test Setup

/ Vertical Ground
Reference Plane / Test Receiver

i I—I
EUT mgj:
|

o Q
L=}

40cm

L
0
Z

80cm |
|
N

L
\ Horizontal Ground
Reference Plane
For the actual test configuration, please refer to the attached file (Test Setup Photo).
6.7.5 Test result
The test results are shown in Appendix B.
The State Radio_monitoring_center Testing Center (SRTC) Page number: 21 of 72

Tel: 86-10-57996183
Fax: 86-10-57996388 Vv3.0.0



; e e No.: SRTC2020-9004(F)-20041302(F)

B e e FCC ID: 2ADOBHLTE103E

/ MEASUREMENT UNCERTAINTIES

ltems Uncertainty
Occupied Bandwidth 3kHz

Peak power output 0.67dB

Band edge compliance 1.20dB
30MHz~1GHz 2.83dB
Spurious emissions 1GHz~12.75GHz 2.50dB
12.75GHz~25GHz 2.75dB
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

8 TEST EQUIPMENTS

No. Name/ Model Manufacturer SIN Cal date Czlali)eue

1. Spectrum Analyzer FSV | ROHDE&SCHWARZ 101065 2019.08.20 | 2020.08.19

2. Power Meter E4416A Agilent MY52370013 | 2020.03.01 | 2021.02.28

3. Power Sensor E9327A Agilent MY52420006 | 2020.03.01 | 2021.02.28

4. Attenuator 6810.17.B HUBER+SUHNER 768710 2019.08.20 | 2020.08.19

23.18mx16.88mx9.60m
5| semi-Anechoic Chamber FRANKONIA [ N
6. Turn table Diameter:5m FRANKONIA | e | mmeee | mmeee
Antenna master
7 SAC(MA4.0) MATURG | = ]
8. 9.080m>'<5.2_55m><3.525m ERANKONIA | e | |
Shielding room
HF 907 Double-Ridged

9. Waveguide Horn R&S 100512 2019.08.20 | 2020.08.19
Antenna

10. 3160-09 Receive SCHWARZ-BECK | 002058-002 | 2019.08.20 | 2020.08.19
antenna

11. | ESI 40 EMI test receiver R&S 100015 2019.08.20 | 2020.08.19

12. ESCS30 EMI test R&S 100029 2019.08.20 | 2020.08.19
receiver

13. | HL562 Receive antenna R&S 100167 2019.08.20 | 2020.08.19

14. ENV216 AMN R&S 3560.6550.12 | 2019.08.20 | 2020.08.19
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

APPENDIX A —TEST DATA OF CONDUCTED EMISSION

In order to find the worst case condition, Pre-tests are needed at the presence of different
data rate. Data rate below means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Test Mode Data Rate
802.11b 1Mbps
802.11g 6Mbps

MCS0(6.5 Mbps)

802.11n HT20

Conducted power
- Peak power output (dBm)
Modulation type 2412MHz 2437MHz 2462MHz
802.11b 22.01 22.79 22.11
802.11g 22.52 23.78 23.33
11n HT20 22.16 22.98 22.56
VIGUER GaE Average power output (dBm)

2412MHz 2437MHz 2462MHz

11b 18.99 19.91 19.25

119 17.81 19.11 16.93

11n HT20 16.40 17.87 17.35
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

6dB Bandwidth

Offset 11.2dB = Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss

1dB

Test Mode: 802.11b

Carrier frequency (MHz) Channel No. 6 dB bandwidth(kHz)
2412 1 9287.1
2437 6 9311.1
2462 11 9500.1

Spectrum |

(®)

Ref Level 20.80 dem Offset 0.80 dB & RBW 100 kHz

Att 40 dB  SWT 37.9 ps @ VBW 300 kHz  Mode autn FFT
[@ 1Pk Max
D1[1] -6.12 dB
-3.04170 MHz
10d M1[1] -1.44 dBm
M1 2.41049120 GHz
0 dBm:
! u.W’\ Jidag pe
i J ’Lw Ml iz
-20 dB| M}\—J‘ﬁ w/ \r, L\,k\ﬂ%
-30 der /J\w” 4 o fﬁ 4\&'%
40 db, \ U‘\«vr/“'\w‘
s0d
-60 dBm
-70 dem
GF 2.412 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function Function Result |
w1 1] 2.41043912 GHz -1.44 dBm
Di[ mMi[ 1 -3.0417 MHz -6.12 dBb
p2| M1 1 6.2454 MHz -6.41 dB |
— —
J[ Measuring...  LLLLLLCED 6 et y
Date: 33.JUN.2020 13:30:09

Carrier frequency (MHz): 2412

Channel No.:1
Test Mode: 802.11b
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Tre S i rocracing Boeis Teain) S04 No.: SRTC2020-9004(F)-20041302(F)

EF AR LN ORNEY FCC ID: 2ADOBHLTE103E
Spectrum | [%]
Ref Level 20.80 dém Offset 0,80 dB & RBW 100 kHz
Att 40 dB SWT 37.9 ps @ YBW 300 kHz Mode &uto FFT

@ 1Pk Max
D2[1] -6.12 dB
6.05040 MHz
10 dBm M1[1] -0.95 dBm
M1 2.43548820 GHz
0 dem:
-10 df WM W% LV\V\
-20 dBm: f \'/ ach
=30 dBm; NM VJ\'}V) M MM
-50 dBm:
-60 dBm;
-70 dBm
CF 2.437 GHz 10001 pts Span 30.0 MHz
[Marker
Type | Ref | Trc | Stimulus | Response | Function Function Result |
M1 Al 2.4354882 GHz -0.95 dBm
D1 M1 i -3.2607 MHz | -6.05 dB
D2 M1 1 6.0504 MHz -6.12 dB |
———
H | Measuring...  QRRRRRRAD Wl e
Date: 30.JUN.2020 13:52:5¢
Carrier frequency (MHz): 2437
Channel No.:6
Test Mode: 802.11b
Spectrum | [%]
Ref Level 20.80 dém Offset 0,80 dB & RBW 100 kHz
Att 40 dB SWT 37.9 ps @ YBW 300 kHz Mode &uto FFT
@ 1Pk Max
D2[1] -6.01 dB
3.24870 MHz
10 dBm M1[1] -1.83 dBm
M1 2.46349090 GHz
0 dem:
-20 dBm "’FJ /J \,. LV\“"
R [ - - A
i e
-50 dBm:
-60 dBm;
-70 dBm'
CF 2.462 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function Function Result |
w1 1 2.4634309 GHz_ ~1.83 dem
D1 M1 1 -6.2514 MHz -6.12 dB
D2 M1 1 3.2487 MHz -6.01 dB |
H | Measuring...  @URRRRAAD “- 02020 %'
Date: 30.JUN.ZCZ0 13:55:14
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11b
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

Test Mode: 802.11g

Carrier frequency (MHz)

Channel No. 6 dB bandwidth(kHz)

2412

1 16351.4

2437

6 16315.4

2462

11

16333.4

Spectrum I

Ref Level 20,80 dBm Offset 0,50 dB & RBW 100 kHz

&)

Att 400 SWT _ 37.9ys @ VBW 300 kHz__Mode auta FFT
(@ 1Pk Max
D2[1] -6.05 dB
3.18870 MHz
1ods M1[1] -7.15 dBm
2.41699150 GHz
0 dBm:
M1
= ' o g gl W sy
-10 dBm ‘(Wh" s sl | e e P o wuww%\
20 de ,f'; Ay
-30 dem b

M,

-50 dB
-60 dBm:
-70 dB
CF 2.412 GHz 10001 pts Span 30.0 MHz
Marker
Type \ Ref \ Trc | Stimulus | Response | Function Function Result |
M1 1 2.4169915 GHz -7.15 dBm
D1 M1 1 =-13.1627 MHz -6.07 dB
D2| M1 2l 32,1887 MHz -6.05 dB
il Measuring...  ERRRNREND W6 =
Da JUN.Z2020 13:56: 16

Carrier frequency (MHz): 2412
Channel No.:1
Test Mode: 802.11g
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Spectrum I :%:

Ref Level 20,80 d8Bm Offset 0,50 dB & RBW 100 kHz

Att 40 de  SWT 37.9ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D2[1] -6.03 dB)
14.40160 MHz
1ods Mi[1] -3.11 dBm
2.43074260 GHz
0 dBm M
Sl FMMWM ol %
o ) 4]
HE A Wn all
B WA
40 dp
-50 dB
-60 dBm:
-70 dB
GF 2.437 GHz 10001 pts Span 30.0 MHz
Marker
Type \ Ref \ Trc | Stimulus | Response | Function Function Result |
M1 i1 2.4307426 GHz =3.11 dBm
pi[ m1i[ 1 -1.9138 MHz -6.02 dB |
D2| M1 2l 14,4016 MHz -6.03 dB
— ——
il |, Measuring...  EERERNNNN w6 G
Date: 30.JUMN.ZCZ0 13:58:14

Carrier frequency (MHz): 2437
Channel No.:6
Test Mode: 802.11g

Ref Level 20,80 d8Bm Offset 0,50 dB & RBW 100 kHz

Att 40 dB  SWT 37.9 ys @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
D1[1] -6.15 dB
14.41960 MHz
10ds M1[1] -3.65 dBm
2.45573960 GHz
0 dBm: R4
i rﬂ»ﬂm\tM&dﬂhﬂ&“ﬂ“""» OO 1
s b \
asgutyont ™ "
A
-40 dB
50 dB
-60 dBm:
-70 de
GF 2.462 GHz 10001 pts Span 30.0 MHz
Marker
Type \ Ref \ Trc | Stimulus | Response | Function Function Result |
M1 E 2.4557396 GHz -3.65 dBm
D1 M1 1| 14.4196 MHz -6.15 dB |
D2 M1 1 -1.9138 MHz -6.12 dB
il | Measuring...  GUNRANRED @6 =
Date: 3J.JUM.Z2CZ0 13:59:3€
Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11g
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

Test Mode: 802.11n (HT20)

Carrier frequency (MHz)

Channel No.

6 dB bandwidth(kHz)

2412

1

17557.3

2437

6

17539.2

2462

11

17560.2

Spectrum | :%3
Ref Level 20.80 dBm Offset 0.80 dB & RBW 100 kHz
Att 40 dB SWT 37.9 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
D2[1] -6.04 dB
-16.27640 MHz
10 dBm M1[1] -6.03 dBm
2.41949930 GHz
0dem M1
40d SRR (U | RS T N (RPN [ I Y,
o JVWW'«W\JWNW\”“V“JWWWU'\WWH WS e ¥ Elirs
-20 dem
-30 der “’V'/
AT T
-40 dBm
50 dB
-60 dBm
-70 dem
GF 2.412 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function Function Result |
w1 1] 2.4194893 GHz_ -6.03 dBr
Di[ mMi[ 1 1.2809 MHz -6.06 db
p2| M1 1 -16.2764 MHz -6.04 dB |
i 30.06.2020
H Measuring...  @ULRRRECD i ettt
Date: 33.JUN.2020 14:00:50

Channel No.:1

Carrier frequency (MHz): 2412

Test Mode: 802.11n (HT20)
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Spectrum I :%:
Ref Level 20,80 d8Bm Offset 0,50 dB & RBW 100 kHz
Att 40 de  SWT 37.9ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
D2[1] -6.09 dB)
-2.52870 MHz
1ods Mi[1] -4.40 dBm
2.43073660 GHz
0 dem:
-10 dem [ﬁ il Jdosal sl sl PRI
-20 dB
Rt e Pt
-40 dB
-50 dB
-60 dBm:
-70 dB
CF 2.437 GHz 10001 pts Span 30.0 MHz
Marker
Type \ Ref \ Trc | Stimulus | Response | Function Function Result |
M1 1 2.4307300 GHz -4.40 dBm
pi[ m1i[ 1 15.0105 MHz -6.09 db
D2| M1 2l -2.5287 MHz -6.09 dB
——
il , Measuring...  @ERRRRRAN Wl -
Dats: 30.JUN.2020 14:04:00

Carrier frequency (MHz): 2437
Channel No.:6

Test Mode: 802.11n (HT20)
Spectrum I [%]

Ref Level 20,80 d8Bm Offset 0,50 dB & RBW 100 kHz

Att 40dB  SWT  37.0ys @ VBW 300 kHz _Mode auto FFT
(@ 1Pk Max
D2[1] -6.02 dB
15.02550 MHz
1ods M1[1] -5.04 dBm
2.45573960 GHz
0 dBm: T
il (I ool

Al A A pa
f,.,w s B e i w..www
-20 dB
i ;
L ARITAS P i R
-40 dB

-50 dB

=

-60 dBm:

-70 dB

CF 2.462 GHz

10001 pts Span 30.0 MHz
Marker
Type \ Ref \ Trc | Stimulus | Response | Function Function Result |
M1 1 2.4557390 GHz -5.04 dBm
pi[ m1i[ 1 -2.5347 MHz -6.00 db
D2| M1 2l 15,0255 MHz -6.02 dB
——
I[ |, Measuring...  EERERNNNN w6 it 4
Date: 33.JUN.Z0C20 14:13:16

Carrier frequency (MHz): 2462
Channel No.:11
Test Mode: 802.11n (HT20)
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Transmitter Power Spectral Density

Offset 11.2dB = Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss
1.0dB

Test Mode: 802.11b

Carrier frequency (MHz) Channel No Power Density (dBm)
2412 1 7.11
2437 6 7.85
2462 11 7.25
Spectrum | [%]
g . _ M1[1] 7.11 dBm

2.41373980 GHz

Al

AN

o
o
@™
3

20d ||‘ ‘

-50 dBm; J

-60 dBm

CF 2.412 GHz 10001 pts Span 30.0 MHz
— —_—
J [ J Measuring...  EERCLNRND e ot y
Date: 39.JUN.ZCZ0 14:14:51

Carrier frequency (MHz): 2412
Channel No.1
Test Mode: 802.11b
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Spectrum | ~

Ref Level 31.20 dem Offset 11,20 d®2 @ RBW 3 kHz
Att 40 dB SWT 4.4 ms @ VBW 10 kHz Mode Auto FFT
@ 1Pk Max
M1[1] 7.85 dBm
2.43523920 GHz
20d
10de d

o
a
@™
3
=

. ||| ‘l

i)
o

ol 1

Y
50 dém
-60 dBm:
GF 2.437 GHz 10001 pts Span 30.0 MHz
ﬂ | Measuring...  QRRRRRRAD Wl i
Date: 39.JUN.2020 14:15:10

Carrier frequency (MHz): 2437
Channel No.6

Test Mode: 802.11b
Spectrum I

[
v
Ref Level 31,20 d8Bm Offset 11,20 dB8 & RBW 3 kHz

Att 40 dB SWT 4.4 ms @& VBW 10 kHz
@ 1Pk Max

Mode 4uto FFT

mM1[1] 7.25 dBm
2.46373980 GHz
20 dBm

10 dBrm =

mne

0 dem:

-10 dBm | |

S0 dB

-60 dBm:

CF 2.462 GHz

10001 pts Span 30.0 MHz
T 30.06.2020
il |, Measuring...  ERRRRNNAD W6 e

Date: 30.JUMN.ZCZ0 14:15:5¢

Carrier frequency (MHz): 2462
Channel No.11
Test Mode: 802.11b
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Test Mode: 802.11g

Carrier frequency (MHz) Channel No Power Density (dBm)

2412 1 -11.28

2442 6 -8.28

2472 11 -9.15

Spectrum I :%:

Ref Level 31,20 dém Offset 11,20 dB & RBW 3 kHz

|& Att 40 dB SWT 4.4 ms & VBW 10 kHz Mode Auto FFT
@ 1Pk Max

11[1] 11.28 dBm
2.41448080 GHz

10 dBm

0 dem:

M1
-10 dBm

-20 dém

-60 dBm:

CF 2.412 GHz 10001 pts

Span 30.0 MHz

. . 30.00.2020
J-[ , Measuring...  @URERREED [ETE

Carrier frequency (MHz): 2412
Channel No.1
Test Mode: 802.11g
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_ . . No.: SRTC2020-9004(F)-20041302(F)
R TR AR FCC ID: 2ADOBHLTE103E

Spectrum | ~

Ref Level 31,20 dém Offset 11,20 d8 & RBW 3 kHz
|& Att 40 dB SWT 4.4 ms @ VBW 10 kHz
@ 1Pk Max

Mode &uto FFT

M1[1] 8.28 dBm

2.44198250 GHz
20d

-30 dBm—

50 dBm

-60 dBm:

CF 2.437 GHz 10001 pts Span 30.0 MHz

J1 1 Measuring... MUNRANRLD W6 i

Date: 39.JUN.ZCZ20 14:17:23

Carrier frequency (MHz): 2437
Channel No.6
Test Mode: 802.11g

Spectrum | :%‘
Ref Level 31,20 dém  Offset 11,20 d&8 @ RBW 3 kHz
lo Att 40 dB  SWT 4.4ms @ VBW 10 kHz _Mode A&uto FFT
@ 1Pk Max
M1[1] 9.15 dBm
2.46447780 GHz
20d
10 de
0 dBm:
M1
104 I : p l; |
20 d J
-30 dBm—
EE.
-S0 dBm
-60 dBm
CF 2.462 GHz 10001 pts Span 30.0 MHz
J 1 Measuring... MUNRANRLD W6 30.0.2020

W7e 7

Date: 39.JUN.ZCZ0 14:17:45

Carrier frequency (MHz): 2462
Channel No.11
Test Mode: 802.11g
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

Test Mode: 802.11n (HT20)

Carrier frequency (MHz) Channel No Power Density (dBm)
2412 1 -10.46
2437 6 -9.37
2462 11 -10.19

Spectrum I [%]
Ref Level 31,20 dBm Offset 11.20 dB @ RBW 3 kHz
|& Att 40 dB  SWT 4.4 ms & VBW 10 kHz Mode Auto FFT
S M1[1] 10.46 dBm
2.41828140 GHz
20d
10 dBm
0 dem:
=10 dBm- l'l
=30 dBr “|
-0 dBm:
CF 2.412 GHz 10001 pts Span 30.0 MHz
il |, Measuring...  EERRRNNNN w6 v

1.2020 14:18:22

Carrier frequency (MHz): 2412

Channel No.1
Test Mode: 802.11n (HT20)
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_ . . No.: SRTC2020-9004(F)-20041302(F)
R TR AR FCC ID: 2ADOBHLTE103E

Spectrum | ~

Ref Level 31,20 dém Offset 11,20 d8 & RBW 3 kHz
|& Att 40 dB SWT 4.4 ms @ VBW 10 kHz  Mode Auto FFT
@ 1Pk Max

M1[1] 9.37 dBm
2.43328340 GHz
20d

50 dém
-60 dBm:
GF 2.437 GHz 10001 pts Span 30.0 MHz
ﬂ | Measuring...  EERRRRRAD Wl et
Date: 39.JUN.2020 14:18:40

Carrier frequency (MHz): 2437
Channel No.6
Test Mode: 802.11n (HT20)

Spectrum | ~

Ref Level 31,20 dém Offset 11,20 d8 & RBW 3 kHz
|& Att 40 dB SWT 4.4 ms @ VBW 10 kHz  Mode Auto FFT
@ 1Pk Max

M1[1] 10.19 dBm
2.45946230 GHz

Ll

50 dém
-60 dBm:
GF 2.462 GHz 10001 pts Span 30.0 MHz
ﬂ | Measuring...  QRRRRRRAD Wl e
Date: 39.JUN.2020 14:13:10

Carrier frequency (MHz): 2462
Channel No.11
Test Mode: 802.11n (HT20)
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_ . . No.: SRTC2020-9004(F)-20041302(F)
R TR AR FCC ID: 2ADOBHLTE103E

Conducted Out of band emission measurement

Offset 11.2dB = Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss
1.0dB

802.11b
CH1

Spectrum o Spectrum ] o
Ref Level 31.20 dBm  Offset 11.20 0B & RBW 100 knz Ref Level 31.20 dBm  Offset 11.20 d& @ RBW 100 kz
lo att 40dE SWT 19 ps @ VBW 300 kHz  Mode auto FFT o Att 40dB  SWT  350ms @ VBW 300kHz Mode éuto Swesp
@17k Man @17k Man
M1[1] 8.56 dBm| Mi[1] -31.19 dam)
2.41349490 GHZ] 16.31510 GHz|
20 dam 20 dam
10 d L |10 dem—r
D1 8.560 dBmi
S WILAF\JJ\M”"J\"A“\ /‘ %MJ\N\JJ\A ¥t
i Jan
0d 4 0 dBm-
B B
L 20 02 -11,440 dBrr
-20 dBm: -20 di
-30 derm
40 dBm
-50 dBm
50 dBm -50 dEr
CF 2.412 GHz 10001 pts Span 18.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
— =
il ] teasuring...  @URRNREED W@ s 4 Bl ] Measuring... @RRNARELD ek =y
Sule: M0LJUN.20Z0 1432756 Dulw: 30.5UK.Z0Z0 14:33:48

Spectrum \:\vn Spectrum uv?
Ref Level 31,20 dem  Offset 11.20 08 & RBW 100 kHz Ref Level 31.20 dérm  Offset 11.20 d& @ RBW 100 kHz
lo att 40 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 40de  SWT  250ms @ VBW 300kHz Mode Auto Swesp
[@1pk Max @171 Max
M1[1] 9.42 dBm| Mi[1] -32.74 dBm]
2.43548960 GHZ] 16.54730 GHZ]
20 o 20 da
; i .
10dem 10 D1 9.420 d
A S AL A /['.n-\f\wJ‘-ﬂ«’\,\,f\W\‘_,L Al
At Y w.J\.JV\
&:ﬂ - ’.\N 0 dem
-10 d\;&\/ "\// -io0d D2 -10.580 dbm
-20 dBm 20 d
30 dBm 30 —
-50 dem— 50 dem—
-60 dBm: 50 d
CF 2.437 GHz 10001 pts Span 13.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
| teasuring...  EUERAREED e e

| measuring.. SRERAREND Wk Masan 4
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No.: SRTC2020-9004(F)-20041302(F)
EFR AR

Spectrum \:\vn Spectrum uv?
Ref Level 31,20 dem  Offset 11.2008 & RBW 100 kHz Ref Level 31.20 dem  Offset 11.20 08 & RBW 100 kHz
o Att 40 B SWT 19 ps @ VBW 300 kHz  Mode auto FFT o Att 40de  SWT 250 ms @ VBW 300 kHz  Mode Auto Sweep
@10k Max @171 Max
M1[1] 8.65 dBm| Mi[1] -32.36 dBm|
2.46349230 GHZ] 16.34500 GHZ]
20 o 20 da
10 df s |10 dBm—r¢
D1 .60 dbr
ffe ad b LA L\J\.«u\"d\_m‘ A i G
frfs Py
0 oy 0 dBm
’J\\ / A/J\“
ALY -ed D2 -11.350 d8m’
-20 dBm 20 d
-30 dBm 30 —
~+0 dem 40 g
-50 dem 50 dem
-60 dBm: 50 d
CF 2.462 GHz 10001 pts Span 13.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
i T feosoring.. WRMINND WM nam il | reasuring.. QEANARNAD W ULDE
Suler 30,JUN.2020 S4:30:dl Jule: 30.0UK.2020 14:58:04
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

802.11g

CH1

S0LTUN.E0Z0 14

S0LTINL 200

Spectrum ] o Spectrum ] o
Ref Level 31.20 dBm  Offset 11.20 0B & RBW 100 knz Ref Level 31.20 dBm  Offset 11.20 d& @ RBW 100 kz
lo att 40dE SWT 19 ps @ VBW 300 kHz  Mode auto FFT o att 40dB SWT 550 ms @ VBW 300kHz Mode Auto Sweep
@17k Man @17k Man
M1[1] 3.46 dBm| M1[1] -32.30 dem)|
2.41950160 GHZ] 16.39250 GHz|
20 dém 20 dem
10d 10 d&
M1
D1 3.460 d
i i il A A il I\ fl i | — 2
L N T T BT R T R T \M!V'\/W/\WN NN TR Ll ?"\l\
-1gddBm—t ,\\‘ 10 dB
D2 -16,540 d
-20 dBm: -20 di
-30 dBm -30 dBm bl
40 dBm 40 d
50 dBm—r S0 T
50 dBm 50 dBm
CF 2.412 GHz 10001 pts Span 18.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
0002020 000202
ik ] Heasuring.. ] i i | reasuring.. A (rec ]

CHG6

Spectrum

=

Ref Level 31.20 dBm  Offset 11.20 d8 & RBW 100 kHz

Spectrum

(=]

Ref Level 21.20 dBm  Offset 11.20 d& & RBW 100 kHz

JUN.E0Z0 L

[ Att 40 dB SWT 19 s @ VBW 300 kHz Mode Auto FFT |& Att 40 dB SWT 250 ms @ YBW 300 kHz Mode 4uto Sweep
@1Pk Max [@1rk Max
M1[1] 7.35 dBm| Mi[1] ~32.18 dBm)|
2.43074380 GHZ| 17.01660 GHZ|
20 d 20 B
10 dBm A1 10 dam—r
od mw[ lm,u\l\ﬁm-\. VJ‘LWUMANN\AM J\WJM ot sl WA A"uwfb‘ M'\Jﬂ”‘lf /‘lwm 0 dam—r~(
Q&"ﬁ dBm—t \* <10 dl F
it D2 -12.650 dBm:
-20 dBm: -20 dB
-30 dem 30d M1
=40 dem A4
50 dem—t 50 T
-60 dBrm- 60 dl
CF 2.437 CHz 10001 pts Span 18.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
I ] reasuring. [ T ticasuring... -

CH11

30, TUN.ZOZ0 L

0.8, 2020

Spectrum = Spectrum =
Ref Level 31,20 dem  Offset 11.20 08 & RBW 100 kHz Ref Level 31.20 dem  Offset 11.20 08 & RBW 100 kHz
o Att 40 dB SWT 19 ps @ VBW 300 kH:  Mode Auto FFT aad 40dB  SWT  250ms @ VBW 300kHz Mode Auto Swesp
(@ 1Pk Max @17k Max
M1[1] 6.82 dBm| M1[1] -32.26 dBm)|
2.46699270 GHZ] 16.33500 GHZ|
20 20 ol
10d - 10.d&
\,.nnhﬂ JAW' e
— MJ Wmﬁ Mwm'\ﬂw '\J\m{\m Wwdh!\( 'wvf h”\v\«"\ﬂ'“ﬂ s ﬁ%mﬁnm -
\76'6 dBrm—+ \"‘ <10 d
D2 -13,180 dBm
-20 dem: 20d
-30 dBm 30 —
40 dBm: 40 dE
50 dem— 50 dBm—
60 dem -50 dBm
CF 2.462 GHz 10001 pts Span 18.0 MHz Start 20.0 MHz 10001 pts Stop 25.0 GHz
—
R | Heasuring... QRRRANNHD e G 7 J—' | Measuring... BTt 4
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No.: SRTC2020-9004(F)-20041302(F)
FCC ID: 2ADOBHLTE103E

802.11n (HT20)

CH1

Spectrum ] o Spectrum ] o
Ref Level 31.20 dBm  Offset 11.20 0B & RBW 100 knz Ref Level 31.20 dBm  Offset 11.20 d& @ RBW 100 kz
lo att 40 B SWT 38 ps @ VBW 300 kHz  Mode auto FFT o att 40dB SWT 550 ms @ VBW 300kHz Mode Auto Sweep
@17k Man @17k Man
M1[1] 4.00 dBm| Mi[1] -31.94 dBm)|
2.40574060 GHZ] 16.46990 GHz|
20 dém 20 dem
10d 10 d&
M1
1D1 4.000 dBm
o I | P A O A
W Wi TR WA TV 7Y P'Y'UMW\ et TR YR S AT B LS
-10 dgm—t \ 10 de
‘\'\n\" 000 dBm
,!QG dBm: -20 di
0 dem 30 dem -
40 dBm
-50 dBm—t
50 dBm 50 dBm
CF 2.412 GHz 10001 pts Span 20.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
0002020 0002020
ik ] Heasuring... ] o Bl | reasuring... g A e
Sule: 30.JUN.2020 1434 Dulw: 30.5UK.Z0Z0 14:50:48

CHG6

Spectrum \:\vn Spectrum u%:
Ref Level 31,20 dém  Offset 11.00 08 & RBW 100 krz Ref Level 31.20 dem  Offset 11.20 08 @ RBW 100 kHz
lo At 40dB SWT 38 ps @ YBW 300 kHz  Mode éuto FFT o att 40dB  SWT 250 ms @ VBW 300 kHz Mode Auto Swesp
@10k Max [@1nk Max
Mi[1] 5.00 dBm| Mil] -32.62 dBm|
2.43200250 GHZ] 18.38240 GHZ]
20 o 20 da
10 dém it 10 dam
J\ A [———1{D1 5.900 dénr
f [
ol o Ao ATNY Nl \J\wrw\ n w{\J\ x.lﬂm\_n.m"\ Y.«ﬂwn il " q o ]
[ 1
-10 gBm—t \ “0d
“wm D2 -14.100 dB
-20 dBm -20 dBm—
-30 dem 30 d b1
~+0 derm 40 d '
50 dem—t 50 T
-60 dBm: 50 d
CF 2.437 GHz 10001 pts Span 20.0 MHz Start 30.0 MHz 10001 pts Stop 25.0 GHz
T T reasurna. @ T ] reasuring... e U 4
Jule TIN.2020 5 Jute 58:18

CH11

Spectrum = Spectrum =
Ref Level 31,20 dem  Offset 11.20 08 & RBW 100 kHz Ref Level 31.20 dem  Offset 11.20 08 & RBW 100 kHz
o Att 40 dB SWT 30 ps @ VBW 300 kHz  Mode Auto FFT aad 40dE  SWT 250 ms @ VBW 300 khz  Mode éuto Sweep
(@ 1Pk Max @17k Max
M1[1] 2.60 dBm| M1[1] -32.71 dBm|
2.46946130 GH| 17.69080 GHZ]
20 20 ol
10d 10 d&
M1
|—————D ‘3600,
0 dp |, A i dt f\ 2 ﬁ\n Alnum. .m"l iy '3 fl Aash ﬁ o dBm i
Iaciaoas CRUSEL AT (R LT A R A T \—-v\
-10 dpm—t 10 d
D2 -16,400 dB
-20 dem: 20d
-30 dBm 30 =
40 dBm: 40 dEy T
50 dem— 50 dem—
60 dem -50 dBm
CF 2.462 GHz 10001 pts Span 20.0 MHz Start 20.0 MHz 10001 pts Stop 25.0 GHz
m—— Pr——
30.06.2020
R | Heasuring... QRRRANNHD e iy J—' | Measuring... WURRARAEN e
Dale: 30,TUN.Z0Z0 DalL=: 30.7M.2020 14:35:42
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